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Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taminmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsilikli taninma antlasmasni

imzalamigtir.
The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya 6lgiim sonuglari, genisletilmis él¢iim belirsizlikleri ( olmasi halinde ) ve deney metodlari

bu sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir .
The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on
the following pages which are part of this report
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TEST RAPORU

Yangin ve Teknik Ozellikleri

Ref. No.: 121451ERA

Testi Yaptiran: MULTIPLAN YALITIM SISTEMLERI SANAYI VE TiCAR‘ET AS.
E-5 Kara yolu Kiigiikyali Kavsagi Toplum Sok.No:3 Kiigiikyali, MALTEPE/ TURKIYE

TEST NUMUNESI

Uriin Adi : MULTIPLAN MULTIBOARD

Uretim Yeri : NUH PANEL YAPI ELEMANLARI SAN. TiC. A.S.
GOSB ihsan Dede Cad.No:111/B Gebze, KOCAELI/TURKIYE
Uretim Tarihi : 27.08.2012

Bilesim : Poliizosiyanurat (PIR) koptigtinden mamul, CTP (Cam elyaf takviyeli plastik)
kapli 1st yalitim levhasi.

Goriiniim : Poliizosiyanurat (PIR) koptigtinden mamul 1s1 yalitim levhasinin yogunlugu 40
g/em’, kalmligi 50 mm dir. Panelin iki ylizii kalinligt 15-30 p, birim alan agirh@r 102 gsm olan
CTP (Cam elyaf takviyeli plastik) ile kaplidir .Test numunesinin uzun kanadi alt kenardan 500
mm mesafede yatay olarak ve kose hattindan 200 mesafede dikey olarak birlestirilmis 4
par¢adan olusturulmustur. Uriin TS EN 13823 Standardina uygun olan standart kalsiyum silikat
taslylflya monte edilmistir-kalsiyum silikat levhanm kalinligr 12 mm ve nominal yogunlugu 870
kg/m” tiir.

Numune teslim tarihi: 16.11.2012 Numune alma: Numuneler iiretici tarafindan temin edilmistir
Testin gerceklestirilme tarihi: 05.12.2012

TEST METODU :TS EN 13823

Sartlandirma : TS EN 13238, Madde 4.3.c, (23 + 2) °C ve % (50 £ 5) bagil nem

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve mihirsiiz raporlar gecersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid

Phone: +902626581662 Fax.: +902626581669 E-mail: info@erayonetim.com Web: www.erayonetim.com

FRT1120/REV03/01.06.2012 Sayfa: 2/4



AB-0330-T

E R A\ ERA LABORATUVARLARI A.S. FTST13171
q

18.04.2013

OLCULEN DEGERLER VE TEST SONUCLARI
Test numune no. 1 2 3 %) Genisletilmis
Test tarihi 05.12 0512  05.12 oleme

belirsizligi
LFS > kenar hayir ~ hayir  hayir hayr =)
FIGRAg2 my [W/s] 1132,72 1301,70 1596,02 1343,48 270,73
FIGRA, , ., [W/s] 1132,72 1301,70 1596,02 1343,48 270,73
THRg0 s [MJ] 8,19 8,15 7,90 8,08 0,49
SMOGRA [m*/s?] 160,41 172,90 228,37 187,23 41,77
TSPg s [m*] 207,48 158,78 174,22 180,16 28,74
Yanan damlalar/parcalar yok yok yok yok Q)
Yanma siiresi [s] ) el ) =) Q)
Test sirasindaki gozlemler: Alevli damlamalar gozlenmemistir.

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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Sonug:

Bahsedilen genisletilmis 6lgme belirsizligi, standart belirsizligin %95 giivenilirlik
seviyesine takabiil eden, kapsama faktorii (k=2) ile ¢carpilmasindan elde edilmistir.

Bu deney sonucu, deneyin uygulandigi 6zel sartlar altinda bir mamuliin deney
numunesinin davranistyla ilgilidir; gergek kullanim sartlarindaki bir mamuliin potansiyel yangin
tehlikesinin degerlendirilmesi i¢in yegéane bir kriter degildir.

Rapor, test laboratuvarinin yazili onayr olmaksizin boliimler halinde kopyalanamaz
yalnizca biitiin olarak kopyalanabilir.

Dip not:
(-):Deger ol¢tilmedi/belirlenmedi
Ekler:
Ek No. 1: Test numunelerinin maruz kalan boliimlerinin fotograflari

Ek No. 2: Olgiilen ve hesaplanan degerlerin grafigi

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip gogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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Uzun kanadin atese maruz kalan yiizeyinin Kisa kanadin atese maruz kalan yiizeyinin

fotografi

fotografi

karsisindan alinan fotografi

Atese maruz kalan yiizeyin kose ¢izgisinin




Test Rapor No.: FTST13171 Ek 2 Sayfa 1/2

HRRav(t)

70
60
50 ;
40

kw

= Sample 1
30
——Sample 2
20
~——Sample 3
10

0 300 600 900 1200 1500

12

10.,

———Sample 1

MJ
o))

—Sample 2

——Sample 3

0 300 600 900 1200 1500
Time (s)

1000xHRRav(t)/(t-300)

1800
1600
1400
1200

» 1000
> ——Sample 1

600 —Sample 2

400
200

——Sample 3

e e eeeesemmeees sy es——

600 900 1200 1500
Time (s)




Test Rapor No.: FTST13171

Ek 2

m2/s

0,9
0,8
0,7

0,6

0,5
0,4
0,3
0,2
0,1

SPRav(t)

600 900 1200 1500
Time (s)

m—Sample 1
= Sample 2

—Sample 3

m2

350
300
250
200
150

TSP(t)

600 900 1200 1500

~—Sample 1

—Sample 2

~Sample 3

m2/s2

250

200

150

50

600 900 1200 1500
Time (s)

Sample 1
Sample 2
~——Sample 3

Sayfa 2/2



TURKAK

TURK AKREDITASYON KURUMU
TURKISH ACCREDITATION AGENCY

Test

tarafindan akredite edilmistir TS EN 1SO/IEC 17025
A
Y A \ ERA LABORATUVARLARI A.S.
TOSB TAYSAD Organize San. B3l. 1. CD. ,15. Yol No: 1 AB-0330-T
Sekerpinar — Cayirova, KOCAELI FTST13171
DENEY RAPORU 18.04.2013
TEST REPORT
Miisterinin adi/adresi : MULTIPLAN YALITIM SISTEMLERI SANAYi VE TICARET A.S.
Customer name/address E-5 Kara yolu Kiiglikyali Kavsagl Toplum Sok.No:3.

Kiigiikyal, MALTEPE/ TURKEY

istek numarasi : 121451ERA
Order No.

Numunenin adi ve tarifi : MULTIPLAN MULTIBOARD
Name and identity of test sample

Numunenin kabul tarihi :16.11.2012
The date of receipt of sample

Agiklamalar
Remarks

Deneyin yapildig tarih :05.12.2012
Date of test

Raporun sayfa sayisi 14
Number of pages of the Report

Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsihkli taninma antlasmasni
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TEST REPORT

on Fire and Technical Characteristics

Our ref.: 121451ERA

Sponsor: MULTIPLAN YALITIM SISTEMLERI SANAYI VE TICARET A.S.
E-5 Kara yolu Kiigiikyali Kavsagi Toplum Sok.No:3 Kiigiikyali, MALTEPE/TURKEY

TEST ITEM
Product name : MULTIPLAN MULTIBOARD
Manufacturing Plant : NUH PANEL YAPI ELEMANLARI SAN. TIC. A.S.

GOSB ihsan Dede Cad.No:111/B Gebze, KOCAELI/TURKEY
Manufactured Date : 27.08.2012

Composition : Manufactured from polyisocyanurate (PIR) foam, CTP (Glass fiber reinforced

plastic) covered heat insulation panel.
Appearance : Density of the manufactured from polyisocyanurate (PIR) foam panel is 40
g/lem’ thickness is 50 mm. Both sides of board is covered with CTP (Glass fiber reinforced

plastic) which has a thickness of 15-30p and mass per unit area of 102 gsm. The long wing of
test specimen consists of 4 parts separated by horizontal joint at distance 500 mm from lower
edge and vertical joints at distance 200 mm from the corner line. The product fixed on the
standard calcium silicate board substrates in accordance with TS EN 13238- thickness of
calcium silicate board is 12 mm and nominal density is 870 kg/m”’.

Date of receipt of the sample: 16.11.2012  Sampling: The samples were delivered by the sponsor
Date of realization of tests: 05.12.2012

TEST METHOD: TS EN 13823
Conditioning: TS EN 13238, Article 4.3.c, (23 +2) °C and % (50 + 5) relative humidity

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢ogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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MEASURED VALUES AND THE TEST RESULTS
Test specimen no. 1 2 3 ) Expanded
Date of test 05.12  05.12  05.12 uncertainty
LFS > edge no no no no )
FIGRA 2 vy [W/s] 1132,72 1301,70 1596,02 1343,48 270,73
FIGRA , \,, [W/s] 1132,72 1301,70 1596,02 134348 270,73
THRg9 s [MJ] 8,19 8,15 7,90 8,08 0,49
SMOGRA [m®/s’] 160,41 172,90 228,37 187,23 4177
TSPgy s [m’] 207,48 158,78 174,22 180,16 28.74
Flaming
droplets/particles no no no no (=)
Time of flaming [s] -) -) (-) = )
Observation during the test: No flaming droplets were observed.

Bu rapor, laboratuvarin yazil izni olmadan kismen kopyalanip gogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty
by a coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential fire hazard of the product of use. The results of tests are concerned only with the
subject of testing.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory.

Annotation:
(-): data was not determined/measured

Appendixes:
Appendix No. 1: The photographs of the exposed surface of the test specimens
Appendix No. 2: The graphs of the measured and calculated values

Bu rapor, laboratuvarin yazili izni olmadan kismen kopyalanip ¢cogaltilamaz.

imzasiz ve miihiirsiiz raporlar gegersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory. Testing reports without signature and
seal are not valid
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The photograph of the exposed surface of long | The photograph of the exposed surface of short
wing wing

The photograph of the exposed surface taken
from the opposite of corner line
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